Choose Category

     Quick Search   Minimize
  

Product List
8375 Center Coulter Options
Quantity 
 

 

 

Key Qty Part # Description
1 1 385-164 Indicator
2 1 385-132 Bushing 1”OD x 5/8”ID x 6” long
3 1 100-147 Bolt 5/8” x 7 1/2”, Grade 5
4 2 104-088 Clevis pin 1/2” x 2 3/4” Long
(Not Available)
5 1 385-188 Coulter fork Must substitute with 385-411 (new style)
(Not Available)
6 1 166-032 Coulter 20” Fluted
7 4 100-108 Bolt 3/8” x 1 1/4”, Grade 5
(Not Available)
8 1 100-154 Bolt 5/8” x 6”, Grade 5
(Not Available)
9 2 315-261 Bearing 5/8” bore cylin OD
10 1 317-099 Spacer 1”OD x 11/16”ID x 2 9/16” long
11 1 340-056 Hub assembly Includes bearing & spacer
12 1 102-122 Lock nut 5/8”, Serrated flange
13 4 102-114 Lock nut 3/8”, Flanged
14 2 319-127 Bushing 1”OD x 5/8”ID x 7/16”
15 2 100-037 Carriage bolt 5/8” x 1 1/2”, Grade 5
(Not Available)
16 1 385-155 Screw extension Lower
17 1 152-501 Cap cover 3/4”
18 1 385-141 Handle
19 1 385-159 Wrench retainer
20 1 148-061 Spring Compression
21 1 385-144 Adjusting screw crank Upper
22 2 104-047 Cotter pin 1/8” x 1”
(Not Available)
23 2 108-001 Flat washer 1/2” SAE
(Not Available)
24 1 153-152 Decal Depth Indicator
25 1 110-004 Grease fitting 1/4”, Drive-in
(Not Available)
26 2 102-029 Lock nut 5/8”
(Not Available)
27 1 110-001 Grease fitting 1/4”-28, straight
28 1 100-146 Bolt 5/8” x 7”, Grade 5
(Not Available)
29 1 385-411 Coulter yoke Includes greese zerk
30 1 104-088 Clevis pin 1/2” x 2 3/4” Long
31 1 104-047 Cotter pin 1/8” x 1”
(Not Available)
32 1 385-002 Indicator
33 1 108-001 Flat washer 1/2” SAE
(Not Available)
34 1 385-007 Crank Lower
35 1 385-011 Adjusting screw
36 1 100-279 Bolt 3/8” x 1/2", Grade 5
(Not Available)
37 1 108-051 Lock washer 3/8” Internal tooth
(Not Available)
38 1 148-055 Spring
39 1 152-400 Bearing ball 5/16” Dia.
40 1 385-003 Crank Upper
41 1 313-279 Adjusting nut
42 1 104-118 Pin 1/4" x 1 1/4", grooved
43 1 313-302 Screw washer
44 1 313-770 Wrench assembly
45 1 313-765 Wrench handle
(Not Available)
46 1 152-373 Retaining ring grooveless
47 1 152-372 Handle sleeve
48 4 108-036 Flat washer 3/8”, SAE
(Not Available)
49 1 385-001 Crank assembly